
 

Package leaflet: Information for the user 

 

Magne B6, 470 mg/5 mg coated tablets 

Magnesium lactate dihydrate/pyridoxine hydrochloride 

(Magnesii lactatum/pyridoxini hydrochloridum) 

 

Read all of this leaflet carefully before you start taking this medicine because it contains 

important information for you. 

Always take this medicine exactly as described in this leaflet or as your doctor, pharmacist or nurse 

has told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor, pharmacist or nurse. 

- This includes any possible side effects not listed in this leaflet. See section 4. 

 

What is in this leaflet  

1. What Magne B6 is and what it is used for 

2. What you need to know before you take Magne B6 

3. How to use Magne B6  

4. Possible side effects 

5. How to store Magne B6 

6. Contents of the pack and other information 

 

 

1. What Magne B6 is and what it is used for 

 

Magne B6 is used to prevent and treat magnesium and vitamin B6 deficiency. 

 

Note: 

A doctor usually recommends the patient to take magnesium supplements, as early diagnosis of 

magnesium deficiency is possible only based on clinical symptoms. 

If your health status does not improve after using Magne B6, talk to your doctor again. 

Magnesium is a trace element, which exists intracellularly in the form of cations. 

 

Magnesium deficiency may primarily be caused by congenital deficiency of magnesium metabolism 

or secondarily by lack of intake (malnutrition, alcoholism, parenteral nutrition), increased need in the 

case of higher mental and physical activity (adolescents in the period of rapid growth, athletes), by 

malabsorption from the gastrointestinal tract (chronic diarrhoea, gastrointestinal fistula, parathyroid 

dysfunction) or by extensive renal elimination (renal tubular disease, significant polyuria, abuse of 

diuretics, chronic inflammation of the renal pelvis, primary hyperaldosteronism, treatment with 

cisplatin). 

 

As magnesium participates in many enzymatic reactions, the possibility of magnesium deficiency 

must be considered if the following clinical symptoms occur: nervousness, irritability, mood swings, 

mild anxiety, moderate to severe stress, restlessness, fatigue, mild sleep disturbances; gastrointestinal 

cramps or palpitations; muscle cramps, itching, eyelid tremor. 

 

In the case of concomitant calcium deficiency, magnesium deficiency should be corrected before 

taking calcium preparations. 

 

Symptoms caused by magnesium deficiency usually disappear within a month from the beginning of 

treatment.  

You must talk to a doctor if you do not feel better or if you feel worse after 30 days. 

 

 

 



 

2. What you need to know before you take Magne B6  

 

Do not take Magne B6 

- if you are allergic to magnesium, pyridoxine or any of the other ingredients of this medicine 

(listed in section 6);  

- if you have severe renal failure; 

- if you are receiving concomitant treatment with medicines containing levodopa. 

 

Warnings and precautions 

Talk to your doctor, pharmacist or nurse before taking Magne B6.  

 

Take special care with Magne B6: 

- if you have diabetes because another ingredient in the tablet is sucrose; 

- if you have kidney disease, as the level of magnesium in your blood may become too high. 

 

Prolonged administration of high doses may cause nerve symptoms, such as tingling in the skin. 

 

The use of vitamin B6 for a long time (for several months or years, in some cases) or in large 

quantities may cause nerve damage, the symptoms of which are positional perception disorders, 

tremor in the limbs, coordination disorders. Symptoms normally improve when you stop taking 

vitamin B6. 

 

Magne B6 tablets are not suitable for children up to 6 years of age. 

 

Other medicines and Magne B6 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

 

The simultaneous use with medicines containing levodopa is not permitted. 

The simultaneous use with preparations containing phosphates or calcium is not recommended, as 

these substances inhibit the intestinal absorption of magnesium. In the case of concomitant calcium 

deficiency, magnesium deficiency should be corrected before taking medicines containing calcium. 

 

If you are receiving concomitant oral treatment with tetracycline, Magne B6 should be taken at least 3 

hours later. 

 

Certain antibiotics called quinolones (eg ciprofloxacin, levofloxacin) should be taken at least 2 hours 

before or 6 hours after taking Magne B6. 

 

Magne B6 with food and drink  

Tablets are taken during a meal and washed down with large quantities of water (at least a glass). 

 

Pregnancy, breast-feeding and fertility 

Clinical studies in an adequate number of pregnant women have not shown any malformations or 

adverse effects on the fetus. Magnesium may be used during pregnancy, if necessary.  

 

The use of magnesium or vitamin B6 separately is deemed suitable while breast-feeding. 

As data on the recommended maximum daily dose of vitamin B6 while breast-feeding are limited, 

breast-feeding women are recommended to take up to 20 mg of vitamin B6 a day. 

 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

Driving and using machines 

Magnet B6 has no or negligible influence on the ability to drive and use machines. 

 

 



 

Magne B6 contains sucrose 

A note to diabetics – another ingredient in the coated tablets is sucrose. 

If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor 

before taking this medicinal product. 

 

 

3. How to take Magne B6 

 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

Tablets are intended for adults and children above the age of 6. 

 

The recommended doses are: 

Prophylactic dose 

Adults and children over the age of 14: 2 tablets a day or 1...2 tablets twice a day. 

Younger children – only under a doctor’s prescription. 

 

Treatment dose 

Adults 

Up to 6 tablets a day, divided between 2...3 doses during meals. 

 

Children 

- Starting from the age of 6 (weighing over 20 kg), considering the recommended dose of 5–10 

mg/kg of magnesium per day, 2...3 tablets should be taken per day, divided into 2...3 doses: 

- Children above the age of 14 (weighing over 50 kg) may take doses recommended for adults. 

 

Treatment should be discontinued as soon as magnesium level normalise. 

 

Check with your doctor, pharmacist or nurse if you are not sure. 

If you feel that the effect of Magne B6 is too strong or too weak, talk to your doctor, pharmacist or 

nurse. 

 

If you take more Magne B6 than you should 

Tell your doctor, pharmacist or nurse immediately, who will be able to advise you if necessary. 

 

If you take a high dose of vitamin B6 (pyridoxine) for a long time (several months or in some cases 

years), damage to the sensory nerves may occur. Symptoms include tingling and numbness of the skin, 

imbalance, trembling of the hands and feet, and coordination problems (progressively worsening 

sensory ataxia). In general, these effects resolve upon discontinuation of the drug. 

 

If you forget to take Magne B6  

Do not take a double dose to make up for a forgotten dose. 

 

If you stop taking Magne B6 

If you have any further questions on the use of this medicine, ask your doctor, pharmacist or nurse. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Unknown (frequency cannot be estimated from the available data): 

- hypersensitivity 

- diarrhea, abdominal pain, 

- skin reactions including hives, itching, eczema, redness. 

 



 

Reporting of side effects 

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By 

reporting side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Magne B6 

 

Do not store at a temperature higher than 25ºC. 

Keep this medicine out of the sight and reach of children. 

 

Do not use this medicine after the expiry date which is stated on the carton and blister. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Magne B6 contains 

- The active substances are magnesium lactate dihydrate and pyridoxine hydrochloride.  

One coated tablet contains: 470 mg of magnesium lactate dihydrate, which equals 48 mg of 

magnesium (3.94 mEq or 1.97 mmol) and 5 mg of pyridoxine hydrochloride (vitamin B6). 

- The other excipients inside the tablet are sucrose, heavy kaolin, acacia, carboxypolymethylene 

934, talc, magnesium stearate and inside the coating, acacia, sucrose, titanium dioxide (E171), 

talc and carnauba wax. 

 

What Magne B6 looks like and contents of the pack 

A white to off-white, smooth, shiny, elongated coated tablet. 

Tablets are packed in a PVC/aluminium blister, 50 or 60 coated tablets in a carton. 

 

Marketing Authorisation Holder 

Opella Healthcare France SAS 

82 Avenue Raspail 

94250 Gentilly 

France 

 

Manufacturers 

Sanofi Winthrop Industrie 

1, rue de la Vierge 

33440 Ambares 

France 

 

Opella Healthcare Hungary Ltd.  

(Opella Healthcare Hungary Limited Liability Company) 

2112 Veresegyház 

Lévai utca 5 

Hungary 

 

sanofi-aventis Zrt. 

Harbor Park 

Campona u. 1. 

1225 Budapest 

Hungary 

 

http://www.ravimiamet.ee/


 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

UAB „STADA Baltics“ 

A. Goštauto g. 40A 

03163 Vilnius 

Lithuania 

Tel. +372 6011 910 

 

This leaflet was last revised in March 2022. 

 

Other sources of information 

Detailed information on this medicine is available on the State Agency of Medicines web site: 

http://www.ravimiamet.ee. 

 

 

http://www.ravimiamet.ee/

